
 

 
TABLE OF CONTENTS 

 
June 6, 2007                   Volume 31 Issue 11 
Application Codes and Permit Descriptions  Pg.  2 
General Application Milestone Codes  
Specific Decision Application Codes 
Permit Descriptions 
 
General Information   Pg. 3        
DEP Public Notices and Hearings and Events of Interest (Water Quality Pg. 11-17)  Pg. 4-17 
 
Watershed Management 
Highlands Applicability and Water Quality Management Plan Consistency Determination:  
          Administratively Complete Applications Received  Pg.  18 
Highlands Applicability and Water Quality Management Plan Consistency Determination   Pg.  19-20 
 
Environmental Impact Statement and Assessments (EIS and EA)   Pg. 21-22 
[...]
3.0 MGD of treated domestic wastewater with industrial contribution.  
 
Additionally, the permittee has authority to reuse it's effluent under an 
authorization (NJ0166073) of the reuse general permit (NJ0142581).  This 
renewal permit proposes to revoke that authorization and authorize effluent 
reuse under this individual permit. 

Sun Refining & 
Marketing 
 
NJ0002771 
 

436 Doremus Ave. 
Newark 
 
Essex County 

Sheri Shifren 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

Passaic River 
 
 
02030103150050 

A draft NJPDES Renewal Permit has been prepared for Sunoco Newark 
Terminal to authorize the discharge of stormwater to surface waters of the State.  
Sunoco Newark Terminal is primarily engaged in petroleum products storage 
and distribution under the Standard Industrial Classification (SIC) code 5171. 

Paulsboro Terminal 
 
NJ0025861 
 

825 Clonmell Road 
 
Paulsboro Boro 
 
Gloucester County 

Sheri Shifren 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

Delaware River 
 
 
02040202140050 

A draft NJPDES Renewal Permit has been prepared for Sunoco Paulsboro 
Marketing Terminal to authorize the discharge of stormwater to surface waters 
of the State.  Sunoco Paulsboro Marketing Terminal is primarily engaged in 
petroleum products storage and distribution under the Standard Industrial 
Classification (SIC) code 5171. 



 

 13

Lenox China 
 
NJ0070343 
 
Ground Water 

Tilton Road 
 
Galloway Twp. 
 
Atlantic County 

Mike Pigliacelli 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
I-PL (Protection Area) 
 

Lenox China currently manufactures sterling silver flatware, including knifes, 
forks and spoons.  Manufacturing operations including sterling silver cutting, 
rolling, stamping, grinding, polishing and cleaning.  A portion of the facility is 
also utilized for retail sales.  Historically, the facility had produced ceramic 
dinnerware and giftware, but china manufacturing operations ceased as of 
December 19, 2005 and the associated manufacturing equipment has been 
removed. 
 
Non-contact cooling water from air compressors and atmospheric generators, as 
well as stormwater runoff, is discharged to an on-site surface impoundment.  
Discharges enter the impoundment through two pipes, and overflow from the 
impoundment is released into a culvert discharging into the Jack Pudding 
Branch of the Babcock Swamp.  The overflow from the impoundment is 
regulated separately as a surface water discharge under NJPDES-DSW permit 
NJ0005177.  All process wastewater and boiler blow down is sent to the ACUA 
Sewerage Plant, which is regulated separately under the facility’s NPDES-SIU 
permit NJ0133841. 

Monmouth 
Battlefield State Pk 
 
NJ0091219 
 
Ground Water 

347 Freehold English town 
road 
 
Manalapan Twp. 
 
Monmouth County 

Greg Chin 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
II-A 
 

This renewal permit action is for Monmouth Battlefield State Park which 
discharges sanitary wastewater generated by public restrooms associated with 
the operation of the State Park.  The Park also discharges backwash from the 
potable water treatment plant which serves the State Park.  The water treatment 
plant uses potassium permanganmate for iron removal in green sand filters.  
Two potable wells supply water and are located approximately 390 feet from the 
spray irrigation field and the subsurface disposal system.  Sanitary wastewater is 
collected and undergoes flow equalization, primary settling, biological treatment 
utilizing RBCs, denitrofication and UV disinfection prior to spray irrigation or 
subsurface disposal.  The method of wastewater disposal alternates seasonally 
between subsurface disposal and spray irrigation.  All residuals generated at the 
facility will be managed off-site at an approved residuals management 
operation. 

Toms River ASR 
Well No. 46 
 
NJ0150711 
 
Ground Water 

Dover Township 
 
Dover Twp. 
 
Ocean County 

Lisa Hoare 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
II-A 
 

This is a new NJPDES-DGW permit application. United Water Toms River 
(UWTR) supplies potable water to customers in Berkeley Township, South 
Toms River Borough and Dover Township, Ocean County, New Jersey. Due to 
increasing residential and commercial development in the townships, water 
demands on United Water’s system increased at a rapid rate.  
 
Untied Water Toms River’s ASR Well 46 is located on Whitesville Road in 
northern Dover Township. The present configuration consists of a Middle 
Potomac Raritan Magothy ASR well (Well 46), a fully penetrating Middle PRM 
monitor well (OB-1), and an existing production well screened in the Cohansey 
Aquifer (Well 31). Recharge water will either be obtained from Well No. 31 or 
acquired from system water as outlined in their current approved water 
allocation permit. Specifically the water allocation permit allows withdrawal 
from the Parkwell Well Field, Wells No. 24, 26, 28, 29, 39, 41 and 42, as well as 
Parkway Well Field South Wells No. 44, 45. Treated drinking water will be 
stored in the Middle PRM aquifer during off-peak periods in the winter. The 
stored water will be used for potable supply during peak periods of demand in 
the summer. 



 

 14

Lakewood Township 
ASR No. 2r 
 
NJ0147133 
 
Ground Water 

Lakewood Township 
 
Ocean Twp. 
 
Ocean County 

Lisa Hoare 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
II-A 
 

This is a major modification to a final NJPDES-DGW permit. The major 
modification is needed to clarify a typographical error in the sampling interval 
as referenced in Part III, Limits and Monitoring Requirements as well as identify 
an alternate monitoring well serving in place of the downgradient compliance 
monitoring well as required in the existing permit. The aquifer storage and 
recovery (ASR) system involves the conversion of LTMUA Englishtown Well 2 
into an ASR well. Well 2 has been limited in use the last few years due to the 
implementation of Critical Area I regulations. Well 2 is completed into the 
Englishtown Aquifer at a total depth of 762 feet.  
 
The ASR system will withdraw water from the shallow Kirkwood-Cohansey 
(KC) Aquifer during the fall, winter and spring, placing water into storage 
within the Englishtown Aquifer for summer usage. The water is chlorinated 
before injection into the ASR well.  
 
Short term testing was performed over the course of three cycles. The cycles 
were conducted during August and September 2000. The testing showed that the 
recovery water showed low levels of trihalomethanes (THM’s), lower than the 
injection water contained. Further testing showed no other problem parameters 
with the recovered water.              
 
The first long-term cycle went into effect the second week of April 2004 and the 
injectate will be recovered during May and June 2004. After this phase data will 
be compiled with the results as well as a mathematical model detailing the 
effects of advection and dispersion, amending the original 

Middletown 
Township Sewerage 
Authority (TOMSA) 
 
NJ0025356 
 
DSW Major 

PO Box 205 
Center Ave 
Middletown Twp., NJ  
07718-0205 
 
Monmouth County 

Leon J. Moss 
 
Bureau of Point 
Source Permitting 
Region 1 
 
(609) 633-3869  

Atlantic Ocean via regulated 
outfall authority 
  
SC Waters 
 
Monmouth Watershed 

This application is for a renewal of a  NJPDES permit to discharge an average of 
10.8 MGD of treated sanitary wastewater that flows continuously to a lagoon at 
the Monmouth County Bayshore Outfall Authority's (MCBOA) Belford 
Pumping Station. The treated wastewater at TOMSA is discharged via DSN-
001A to MCBOA, for discharge to the Atlantic Ocean. The wastewater is treated 
via mechanical bar screen, grit removal tank, primary settling tank, aeration 
basin, secondary clarifiers, and chlorine contact tanks. 
 
 

Kimble Glass  
Incorporated 
 
NJ0004499 
 
DSW Minor 

537 Crystal Avenue 
Vineland, NJ  08360     
 
Cumberland 

Robert Hall 
 
Bureau of Point 
Source Permitting 
Region 2 
 
(609) 292-4860 

Pine Branch via Storm Sewer 
 
FW2-NT 
 
Maurice River (above Sherman 
Ave Bridge) 

This application is for a renewal of a NJPDES permit.  DSN 001A discharges a 
current long-term average of 0.22 million gallons per day (MGD) of untreated 
non-contact cooling water from compressors.  DSN 002A discharges a current 
long-term average of 0.37 MGD of treated (concrete settling basin) wastewater 
consisting of contact and non-contact cooling water from furnace cooling and 
quenching waters.  
 
Stormwater discharges through DSN 003A will be regulated by a separate 
stormwater permit to be issued by the Department’s Bureau of Non-Point 
Pollution Control. 
 
  



 

 15

Siegfried (USA) 
Incorporated 
 
NJ0035394 
 
DSW Minor 

33 Industrial Park Road 
Pennsville, NJ  08070-3298 
 
Salem 

Robert Hall 
 
Bureau of Point 
Source Permitting 
Region 2 
 
(609) 292-4860 

Miles Creek via unnamed 
tributary 
 
FW2-NT 
 
Maurice River and Cohansey 
Creek 

This application is for a renewal of a NJPDES/DSW permit to discharge an 
average of 0.005 million gallons per day (MGD). Under normal operating 
conditions, non-contact cooling water, boiler waters, and demineralizer waters 
are sent to the Pennsville Sewerage Authority (PSA).  However, under 
emergency conditions, the facility will divert the non-contact cooling water 
(untreated) to Miles Creek as authorized by this permit.  There was no discharge 
of wastewaters from this facility to Miles Creek during the last 5-year permit 
cycle. 

Pinelands 
Wastewater 
Company 
 
NJ0023736 
 
DSW Minor 

117 Newbolds Corner Road 
Southampton Twp, NJ 08088    
 
Burlington 

Ramanathan Asokan 
 
Bureau of Point 
Source Permitting 
Region  2 
 
(609) 292-4860 

Rancocas Creek 
 
FW2-NT 
 
Rancocas Creek South Branch 

This application is for a renewal of a NJPDES permit to discharge domestic 
wastewater where the design flow of the facility is 0.5 million gallons per day. 
Treatment consists of comminutor, aerated equalization basin, primary clarifier, 
rotating biological contactor, secondary clarifier, multi-media filters, and 
chlorination/declorination contact tank. 
 
Reuse requirements for spray irrigation are proposed in this permit action, 
however they are not activated.  

Glen Meadows/Twin 
Oaks STP 
 
NJ0100528 
 
DSW Minor 

Lilac Drive; Road Box 391 
Clinton Twp, NJ  08801     
 
Hunterdon 

Bela Mankad 
 
Bureau of Point 
Source Permitting 
Region 2 
 
(609) 292-4860 

South Branch Raritan River via 
unnamed tributary 
 
FW2-TM 
 
Raritan River SB (3 Bridges to 
Spruce Run) 

This application is for a renewal of a NJPDES permit to discharge a permitted 
flow of 0.025 MGD of treated and disinfected domestic wastewater from a 
residential development. 

EPEC Polymers, Inc. 
(Former) 
 
NJ0081850 
 
SIU 
 

45 River Rd. 
Raritan Twp, NJ   08822 
 
Hunterdon County 

Gary Torres 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

Raritan Township Municipal 
Utilities Authority Sewage 
Treatment Plant (RTMUA) 
 

This application is for a renewal NJPDES permit. 
 
The facility was used to manufacture polyvinyl chloride from vinyl monomer 
(SIC Code 2821), until closing about twenty years ago.  Groundwater 
decontamination operations were begun in January, 1987, primarily to remove 
vinyl chloride and trichloroethylene. An average of about 37,000 gallons of 
groundwater daily is discharged to RTMUA after pretreatment with an activated 
carbon pretreatment system.  
 
Comment period ends 30 days after publication in the Democrat newspaper.  

CMCMUA Secure 
Sanitary Landfill 
 
NJ0085952 
 
SIU 
 
 
 

2050 Route 610 
Woodbine, NJ    08270 
 
Cape May County 

Gary Torres 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

Cape May County Municipal 
Utilities Authority Seven Mile 
Beach and Ocean City Sewage 
Treatment Plants 

This application is for a renewal NJPDES permit. 
 
Discharge originates from a roughly 93 acre sanitary landfill on a 454 acre site.  
Approximately 22,500 gallons daily of leachate, formed by stormwater  
percolating through the solid waste in the landfill, is accumulated in two above-
ground storage tanks, each of 0.75 million gallon capacity.  Two or three days 
per week, stored leachate is trucked to sewage treatment facilities, where further 
treatment occurs.  Under normal circumstances, all leachate goes to the Seven 
Mile Beach plant, but the other plant may be used if Seven Mile Beach 
temporarily has insufficient capacity.  In actuality, all leachate discharged from 
July 1, 2000 through October 31, 2006 was taken to Seven Mile Beach. 
 
Because there have been no substantial changes in relevant operations, 
discharges or performance at the landfill or receiving sewage treatment plants, 
the Department is proposing to renew this permit without any change. 
 
Comment period ends 30 days after publication in the Atlantic City Press 
newspaper.  



 

 16

Shorelands Water 
Co. Water Treatment 
Plant #2 
 
NJ0166766 
 
RES. Cat. E 
 

Shorelands Water Co.–Water 
Treatment Plant #2  
Hunters Lane 
Holmdel Township, 
 
Monmouth County 
 

Patrick R. Brown 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

NA This application is for a new NJPDES permit. 
 
Water treatment residuals (WTR) generated during the production of potable 
water at the Shorelands Water Co.–Water Treatment Plant #2 located in 
Holmdel Township, Monmouth County are directly land applied to lands with 
suitable soils and mixed with soil and other aggregates to produce topsoil 
blends. Water treatment residuals quality analyses presented to the NJDEP 
indicate that the water treatment residuals are suitable for land application.  
 
Comment period ends 30 days after publication in the Asbury Park Press 
newspaper. 

Willingboro Water 
Pollution Control 
Facility 
 
NJ0023361 
 
DSW Major 

Ironside Court 
Willingboro, NJ  08046     
 
Burlington 

Rachael Seney 
 
Bureau of Point 
Source Permitting 
Region 2 
 
(609) 292-4860 

Rancocas Creek 
 
FW2-NT(C2) 
 
Rancocas Creek 

This application is for a renewal of a NJPDES permit to discharge an average of 
5.22 MGD of treated, domestic wastewater.    
 
Additionally, the permittee has authority to reuse its effluent under an 
authorization (NJG0165964) of the reuse general permit (NJ0142581).  This 
renewal permit proposes to revoke that authorization and authorize effluent 
reuse under this individual permit. 

Raritan Township 
MUA STP 
 
NJ0022047 
 
DSW Major 

365 Old York Rd 
Flemington, NJ  08822     
 
Hunterdon 

Rachael Seney 
 
Bureau of Point 
Source Permitting 
Region 2 
 
(609) 292-4860 

South Branch of the Raritan River 
 
FW2-NT (C2) 
 
South Branch of the Raritan River 

This application is for a renewal of a NJPDES permit to discharge an average of 
3.8 MGD of treated, disinfected, domestic wastewater with industrial 
contribution.  
 
This facility is proposed to be authorized to reuse treated effluent wastewater for 
sanitary sewer jetting which is under the category of Restricted Access-
Industrial Systems.  All other reuse requirements are proposed in this permit 
action, however they are not activated.  When the Department receives notice 
from the permittee, the reuse requirements will be activated and a monthly WCR 
form for reuse will be created. 

 
The following minor modifications and administrative permit revocations were recently issued.  These actions are listed for informational 
purposes only and are not open for public comment. 
 

Minor Modifications Issued 
(Division of Water Quality) 

 
Permit:  
• Name 
• NJPDES  Number 
 

 
Facility Name/Location 

 
Executive Summary 

 
Pilot Travel Centers LLC 
NJPDES Permit No. NJ0167550 

 
Pilot Travel Center 
68 Rt 173 West 
Union, NJ 

 
 
This permit was transferred from Hilltop Fuel Co to Pilot Travel Centers LLC. 

 
AB Office Meadowlands Mack 
Cali LP 
NJPDES Permit No. NJ0157210 